450 SX-F 2009 <2009><US><847515>

TANK, SEAT
8391
®
Pos Part Number Description Additional Text Quantity
4 50307005000 GAS COCK MIKUNI ON/OFF 2001 CK-81 1.00
6 0770130023 O-RING 13,00X2,30 FOR SX GAS COCK 1.00
7 78007000270 PVC-hose 5.6X10X270MM 1.00
8 7800700804404 TANK PLUG ORANGE/BLACK FUEL TANK BLACK TI 1.00
07_07_119
11 77307026000 TANK BUSHING 07 1.00
12 7730701313330 FUEL TANK CPL. SX 7,5L 08 1.00
14 50307014000 TANK ROLLER 12X26X12 '98 3.00
15 77307016000 FUEL PREFORMED HOSE 450 SX-F 1.00
17 58031005000 CLAMP YDNAC 10128 12MM FOR 12 LITER TANK 2.00
18 0017060204 EJOT PT SCREW K60X20 ALU WS=6 SX 8.00
19 0017060203 EJOT PT SCREW K60X20 WS=6 MXC, EXC 2.00
22 51030022000 ANGLE PIECE 90 DEGREE M10X1 1.00
35 77307040000 SEAT SX 07 1.00
38 77307040050 SEAT COVER 07 1.00
50* 7730805410030E SPOILER KIT BLACK SX 09 WITH DECAL 1.00
52 50308052000 BUSH FOR SPOILER 6X11X16X5 MM 2.00
61 0025060206 HH collar screw M6x20 TX30 2.00
62 0025060126 HH collar screw M6x12 TX30 2.00
63 0024060273 COLLAR SCREW M6X27 TX 1.00




* = New part



